uMWP-1 Potable Water Component EIA Report (Final)

APPENDIX F

DRAWINGS

(Note the dimensions and specific information regarding the project infrastructure should this be regarded

as approximate, which may be refined and optimised as part of the final design phase)

November 2016 Appendices



GRANULAR ACTIVATED CARBON FILTERS (AREA 04)
[12 off (N+2) @ 848 m¥h = 244.26 MUy

04-FG-101

[Evaoot T2oo0] Ws Jigize] 100 ]

04-FG-102
TRAIN 1- 244.28 MVd

04-FG-111

04-FG-112

NOTES:

1. LINE NUMBER LEGEND

OPP. PRESSURE kPa

LNE MTL  FLOW mhr — LIQUID
MASS kg/hr — GAS

]
LINE No _
PIPE (0/DIA)

B/WASH WASTE Tr. 1- 0.75 Mid

[Es#001 J7oo T s T2100 T 10 ]

FILTERS 04-FG-103 TO 04761 10: 8ol

FIRSTFILTRATE
TOWASTE
O0- 30 @éé& \@é ) Ot 30 ©O1e TRAN 1- 244200 E
s Too] ws Traime] o0 |
©  © s | | oodlke o oslke e
\ \
O4FG-101 TO 04-FG-112
‘GRANULAR ACTIVATED CARBON
FILTERS - 120FF
GAPACITY 848 m%h normal
1 050 m¥h max
TYPE 2-STAGE, DOUBLE BED
SZE 15mx 4 m PER BED
Fiter AREA 120 m* PER FILTER
MEDIA;
GAC - 1.3ES; 2x750 mm DEEP
; e PRRRY DpcRU | DISGIPLNE REVISION REFERENCE_DRAWINGS . UMKHOMAZI WATER PROJECT
NN\su%\uN NVHNMQN& DRAWN AS. MAY2013 |mav.e. | oare DESORPTION omamt | avem. | arvn. DRV Ho. MAKERS Mo. me PROJECT: 1 250ML/d WATER TREATMENT PLANT
CONSULTING DRAWBIG CHECK CHECKER | DATE - - - - N e — - _ —
DESION G.L MAY2013 TITLE: P&ID
DESION_ CHECK CHECK DATE
— - SHEET: SHEET 3 OF 5
EECFITREEREEAESS | DRAWINGNO. DRG. No. 1301.X01.UW - 001 REV. 8




NOTES:

1. LINE NUMBER LEGEND

1001_| 25 [PvC] 2,

|
LINE No _
PIPE (0/DIA) OPP. PRESSURE kPa

LINE MTL.  FLOW m¥hr — LIQUID
MASS kg/hr — GAS

7 ]

CHLORINE CONTACT TANK AND FINAL WATER STORAGE RESERVOIR (AREA 5}

for 625 MU/d)
"CRORNE DISINFECTION FINAL WATER STORAGE
[ | P 05-7C-102 \)
610.61 Mi/d ||\1 —
[EReDnT ran e [o0rss [Gv] N = TRAINS 110 3- 602 Mg PHASE 1 FINAL WATER RESERVOIR
N = [ [5om0] s [z o0 | 05TC104AB
A
610.61 M/d
A
TRAINS 10 3- 8,63 Miid
[Ewemer To0 T W8 Tz0 [ o0 |
WASHWATER STORAGE
05-TC-103
- - PHASE2
®— —
05-PC-101

SPCAOI ARG oy 1ot} GETCA01 B 210101 LICAR.

WASHWATER RESERVOIR CHLORINE CONTACT FINAL INTERMEDIATE WATER STORAGE TANK WASHWATER STORAGE. FINAL WATER STORAGE

FEED PUMPS - 3OFF TANKFORG25M/D - 10FF 'RESERVOIR FOR 625 MID - 10FF RESERVOIR FOR 625 MID - 1 OFF 'RESERVOIR FOR 625 MID - 2 OFF

B e G e, SEOoA mme || SERSSETim., | SRREAET Bl

HEAD - Weai:%n?a CONTACT TIME - 20 min (miimum) STORAGE TIME 2h maa.mm.ahu. o ‘STORAGE TIMES: i3

Minimum - 30h
Nﬂ . \uﬂ Nv. , N& PRIUARY DISCPLNE | DISCIPLINE [ REVISION REFERENCE DRAWINGS PROJECT: UMKHOMAZI WATER PROJECT
n ﬁwwo - mRMQ e [mmaea Ao A pe e e puiw ) . . o e | s e ™~ 1 250ML/d WATER TREATMENT PLANT
NSULTIN DRAVG - - I B I D = - z
besion GL MAY2013 TITLE: P&ID
bESIGN cHECK | CHECK___| DATE,
PROJECT NG | ENGIN | DATE
SHEET: SHEET 4 OF 5
e e e i e S DRAWINGNO. DRG. No. 1301.X01.UW - 001 REV. 8




NOTES:

SLUDGE TREATMENT PLANT (AREA 06)

(for 1250 Mi/d)
1. LINE NUMBER LEGEND

|

590 LINE No _

435mh |
PIPE A0\5_>v OPP. PRESSURE kPa
LINE MTL.  FLOW m¥hr — LIQUID
MASS kg/hr — GAS
3 ssomm | B
06-TS-101A 06-TS-002
ELUTRATE 380 m%h
g | | _
w"&c- =~ 06-TS-003 I— "
06-BB-101 A @ 5
144mh L)
e S — : s TS0 _H--m
1 (78 / S
A =
o
06-ST-103
Frmcd FROM TRAIN 4
WASHWATER
339 m¥h
ELUTRATE
‘m
B
B 08-TS-003
06-88-101 B @
144 M
06-TS-003
05581014 06T5001 06-ST-101, 102, 105, 104 AND 105 067002 06PC-102 48
SLUDGE MIXING SLUDGE HIGH-RATE LAMELLA RECOVERED WASHWATER 'RECOVERED WASHWATER
BLOWERS: ROFF  HOLDINGTANK - 10OFF SLUDGE THICKENERS - 5 OFF HOLDING TANK - 1 0FF RETURNPUMPS - 3 OFF
i ROOTE  EFFECTIVE VOLUME - 5000m* CAPACITY - azminnomal  EFFECTIVE VOLUME - 1500m* TVPE - CENTREEUGAL
Ganaam: SIZE ( bixh) - 4mx40mx3I5m - 387 m¥h max SIZE { Ixinchty - 20mx20mx35m ‘mmnmna “Qﬁussa
MOTCR: MOTOR 150 KW finat)
BTSN LBCTANITO 10
SLUDGE SLUDGE THICKENING
HOLDINGTANK - 10FF CENTRIFUGES - 6 OFF
EFFECTIVE VOLUME - 1500m* TvPE = X000
SIZE (et} - Wmx0mx35m  CAPACTY - “mih
MOTOR 55 kW (ins)
. e PRMARY DISCIPUNE | DISCIPLINE REVISION REFERENCE DRAWINGS PROJECT: UMKHOMAZI WATER PROJECT
Nﬂ=~%\~ﬂ wHQU‘QN&N DRAWM AS MAY2013 | mevine. | mare DsoRPTION onaw | ove. | apro. ORAWIHD Ma. MAKERS Mo me ) 1 250ML/d WATER TREATMENT PLANT
CONSULTING DRAWNG CHECK | CHECKER | DATE - - - N D — _ _
DESION G.L MAY2013 TITLE: P&ID
DESIGN CHECK CHECK DATE
PROECT ENGIN DATE
i SHEET: SHEET 5 OF 5
EEITETRAEREEREES- | DRAWINGNO. DRG. No. 1301-X01.UW - 001 REV. 8




MSL

872

862

857

852

11m

RL10m

8m

7m

6m

5m

4m

3m

2m

om

-1m

-2m

-3m

-5m

-6m

-7m

-8m

-10m

-11m

INLET WORKS
(Distribution Tower)

01 -Iw-001

Loc-i0s0

Loc- 7w

T
RAW WATER
FROM DAM

(==

UMKHOMAZI WTW (PHASE 1 = 500 ML/d) - HYDRAULIC PROFILE

RAPID GRAVITY SAND
FILTERS

03-FS-101

TooTHER
SAND FILTERS

FILTERED WATER FROM TRAIN 1
SAND FILTERS 03-F5-102 T0 110

GRANULAR ACTIVATED CARBON

FILTERS
04 -FG-101

(FUTURE)

Toc-i

toc- 25w
gocI2sm

CHLORINE CONTACT AND
INTER. WATER STORAGE TANK

TaL= 2000

—
]
>

PIPE LL = 0.000
FINAL OUTLET LEVEL.

STORAGE RESERVOIR

Toc- s

BACKWASH AND
SERVICE WATER

Toc- a5

=

PHASE 1:

500 ML/d ! 0 " B
FLOW RATE 848 8. 20 360 900 20070
(m3/h)

PRIMARY DISCIPLINE | DISCIPLINE
DRAWN AS. APTD. MAKERS M. me

CONSULTING DRAWING cHECK | CHECKER

o

DESION GL

DESION CHECK CHECK

PROJECT ENGNEER | ENGIN

-
];
8

Toc- s




190000

220000

61026

90000

220000

190000

Knight Piésold

CONSULTING

PRMARY DiSCiPLINE | DISCIPLINE

REVISION

DRAWN A.S.

APRIL_13

DESION G.L

PROJECT ENOGINEER | —

DRAWINGNO.

3333333333

U\umpery kipe-4y s \Wrget by

REFERENCE DRAWINGS

PROJECT:

uMKHOMAZI PROJECT
1 250 ML/d WATER TREATMENT WORKS
TLE: WTW LAYOUT INCL. STORAGE RESERVOIR
SHEET: SHEET 1 0F 1
DRG. No. 1301.X01.UW-100 REV. 9




520000

100000 | 130000 } 60000 | 130000 I 100000 _

\l\ll\l\l\l1111111111111111111111111111111111111111111111111111111111111111111111111111111111111111111111
-~

s 9 B B p BB EE R
N\ _TEEEE - BEEEEE

3 OG>
v EYTrprr——T o o Py pr v 7 BACKWASH WATER
m 4 STCRAGE RESERVGIR o - 9K s & STORAGE RESERVOIR
&L >

m
= OPERATIONS & CONTROL ROOMS =
= . BLOWERS BLOWERS I =
g 8 = ine i s =
= i - G2Mld Bwast amasH id Gravi 1 foec) = 625MU =
M 3 = AREA . ¥ 2 . " RESERVOR RESERVOIR WREA = s
= FEED PUMPS CHEMICAL MAKE-LIP AND DOSING STATIONS FEED PUMPS =
= 13] F -2 160.x 25 x 10m ht) B refts 2 | =
= 9| i - =
= AC - N aAc =
= HANDLING ‘Granuar Aatvated Cartan Fitera = 30 0 @ 875 m*h (feed) = 62GMII Granular Avtivaierl Garbon Filera = 30 of @ 876 mh (feec) = 626MIAI HANDLING =
B H AREA AREA = I
= CHEMICAL STORAGE H| &
= (6030 X 1001 1) = mm
= = m

115200,
|
|
nl
1
M
1
1
1
1
1
1
\
1
1
1
1
\
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
{
IR
1
u
u
u
u
1
)1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
i1
u
m
u
ol
1
|| 1
111
uy
I
|.|J
i
§

H m—m— - ~
= YN — —
= = — &7
=i — — 5
= | e — 4
= =y
= CHLORINATION ROOM 4
= e ———— (7 — LT
= _ =y —4
= — —— — — —  — —  —— —  ——
= WASHWATER
= TANK
-— N — _— LEGEND:
e et — .
smesraEROa0
R0

| 560000 |
I I
. ., socrne | DISCIPLNE REVISION REFERENCE_DRAWINGS PROJECT:
CONSULTING ...Il.!a ek - = B -] - - - - 1 500 ML/d WATER TREATMENT WORKS
o e — R T - - o - : e SITE WORKS
PROJEDT ENGINEER | — - - - -
- - (= -l - SHEET: SHEET 1 OF 1
T e == | DRAWINGNO. L - DRG. No. 1301.X01.UW-110 REV. 3




INLET WORKS (AREA 01)

GLARIFIGATION {AREA 02)
[4 off Clarifiers @ 2 605 m'h = 250 MI/d\]

ALUM
DOSING

BENTONITE
DOSING

TRAIN 1- 260MIA

(RWio1 [2000] S [ 10418 100 |

LIME
DOSING

[Rwatot T1co0[ s [ 2605 | 100 |
o
®
\.//w
o
®
02P5-101
. TRAIN 1 247.25 Mg
. SLUDGE- 278MW _
(s5201 T50 [ ws [ 116 [ 100 |
+
®
(Rwz104 1000 [ w8 | 2608 | 100 | ¢ 17
®
0aPs-02

NOTES:

1. LINE NUMBER LEGEND

001 | % [PC] 25 | 27

t
LINE No 4
PIPE (0/DIA)

LINE MTL.

SS kg/hr = G

|BWASH RECOVERY Jocorey- 5314
e (Root2 [ a0 [ M3 [ 2605 [ 100 |
onL001 02-5C-101 70 604 02.P5-101 TO 602
INLET DISTIBUTION HIGHRATE LAMELLA DESLUDGE/SLUDGE RECIRC.
BOX - 10FF CLARIFIERS - 20 OFF s - B SEressvE cavy
CAPACITY - 52 100 m¥h CAPACITY - 2605m¥h 0P PR
HEAD - smiC
MOTOR - 65 kiW{inst)
. . r DISGIPLINE REVISION REFERENCE DRAWINGS PROJECT: UMKHOMAZI WATER PROJECT
H\Qﬂ%\uﬂ NUHN%QN& AS. MAY2013 |revno. | oate DESGRIPTION DRAWN | GHKD. | APPD. DRAWING No. VAKERS No. Tme 1 250ML/d WATER TREATMENT PLANT
CONSULTING CHECKER | DATE - - - [ e _ N -
oL MAY2013 TITLE: P &ID
CHECK DATE
PROJECT ENGINEER | ENGIN DATE SHEET 1 OF 5

DRAWINGNQ.

SHEET:

DRG. No. 1301.X01.UW - 001

REV. 8




RAPID GRAVITY SAND FILTERS (AREA 03)
[10 off (N+1) @ 1 030 m¥h = 247.25 Mi/d\]

TRAIN 7+ 247.25 Mid

R INLET

03-F5-109

03FS-110

NOTES:

1. LINE NUMBER LEGEND

[1001 T 25 [Pvel 2
I

M|

LINE No
PIPE (0/DIA) OPP. PRESSURE kPa
LNE MTL  FLOW mhr — LIQUID
MASS kg/hr — GAS

FILTERS 00-F5-103 TO 08-FS106; 6 0fF

py B/WASH WASTE Tr. 1- 5.72 M/d| BACKWASH WASTEWAD
B e

0388 101A/B/G (2 dly'stdby) 03FS5101TO 03FE-110
BACKWASH BLOWERS - 3 OFF \RAPID GRAVITY, DUAL MEDIA
TYPE * ROOTS. SAND FILTERS - 100FF
CAPACITY - 3300 m%h FAD CAPACITY - 1080 m%h nommal
) - aoka 1148 8 max
MOTOR - 75 ki (ins) TYPE - DOUBLE BED
SIZE = 15mx 4 m PER BED
Fiter AREA = 120 m* PERFILTER
MEDIA:
i Sand - 0,8 ES; 800mm DEEP
Anthvacte - 1,3 ES; 700mm DEEP
o .7 PRIMWARY DISCIPLMNE | DISCIPLINE | REVISION REFERENCE DRAWINGS . uMKHOMAZI WATER PROJECT
Nu\su%\uﬂ NVHNMQN& DRAWN A.S. MAY2013 | nevite. | mm DESCRIPTION oW | cHm. | APPDL ERAVING Mo MAKERS Mo, ™me PROJECT: 1 250ML/d WATER TREATMENT PLANT
CONSULTING prawiNG ctecx | CHECKER | DATE - - -1 - [ _
DESION C.L MAY2013 TITLE: P&ID
bEsioN cieck___| CHECK | DATE .
PROJECT ENGIEER | ENGIN DATE SHEET: SHEET 20OF 5
e = | DRAWINGNO. DRG. No. 1301.X01.UW - 001 REV. 8




